SPORTON LAB.

FCC TEST REPORT

Report No. : FR441703E

Summary of each worse mode

Mode Modulation Ch. (FI\;Iquz) (d;i(/(jlm) (dlélun\]/lltm) M(er)m Pol. Zszk Result | Remark
1 802.11a 36 5148.80 46.96 54.00 -7.04 H | AVERAGE | Pass |Band Edge
1 802.11a 36 10360.00 47.58 68.20 -20.62 PEAK Pass Harmonic
2 802.11a 44 - - - - - - - Band Edge
2 802.11a 44 10440.00 47.39 68.20 -20.81 \% PEAK Pass Harmonic
3 802.11a 48 - - - - - - - Band Edge
3 802.11a 48 | 10480.00 48.02 68.20 -20.18 \% PEAK Pass Harmonic
4 802.11a 52 - - - - - - - Band Edge
4 802.11a 52 10520.00 48.45 68.20 -19.75 H PEAK Pass Harmonic
5 802.11a 60 - - - - - - - Band Edge
5 802.11a 60 10600.01 3751 54.00 -16.49 H AVERAGE | Pass Harmonic
6 802.11a 64 5350.24 45.24 54.00 -8.76 H AVERAGE | Pass |Band Edge
6 802.11a 64 10640.00 46.96 74.00 -27.04 H PEAK Pass Harmonic
7 802.11a 100 5459.20 44.90 54.00 -9.10 H AVERAGE | Pass |Band Edge
7 802.11a 100 | 11000.00 46.02 74.00 -27.98 H PEAK Pass Harmonic
8 802.11a 116 - - - - - - - Band Edge
8 802.11a 116 | 11160.00 46.10 74.00 -27.90 \% PEAK Pass Harmonic
9 802.11a 140 5725.48 63.49 68.20 -4.71 H PEAK Pass | Band Edge
9 802.11a 140 | 11400.00 46.74 74.00 -27.26 H PEAK Pass Harmonic
10 802.11n HT20 36 5148.16 46.65 54.00 -7.35 H AVERAGE | Pass |Band Edge
10 802.11n HT20 36 10360.00 48.13 68.20 -20.07 H PEAK Pass Harmonic
11 802.11n HT20 44 - - - - - - - Band Edge
11 802.11n HT20 44 10440.00 48.06 68.20 -20.14 H PEAK Pass Harmonic
12 802.11n HT20 48 - - - - - - - Band Edge
12 802.11n HT20 48 10480.00 47.52 68.20 -20.68 H PEAK Pass Harmonic
13 802.11n HT20 52 - - - - - - - Band Edge
13 802.11n HT20 52 | 10520.00 47.32 68.20 -20.88 H PEAK Pass Harmonic
14 802.11n HT20 60 - - - - - - - Band Edge
14 802.11n HT20 60 | 10600.00 46.88 74.00 -27.12 \Y PEAK Pass Harmonic
15 802.11n HT20 64 5350.24 45.35 54.00 -8.65 H AVERAGE | Pass |Band Edge
15 802.11n HT20 64 | 10640.00 37.09 54.00 -16.91 V | AVERAGE | Pass Harmonic
16 802.11n HT20 100 5459.65 44.95 54.00 -9.05 H AVERAGE | Pass |Band Edge
16 802.11n HT20 100 | 11000.00 46.76 74.00 -27.24 H PEAK Pass Harmonic
17 802.11n HT20 | 116 - - - - - - - Band Edge
17 802.11n HT20 116 | 11160.00 46.32 74.00 -27.68 \% PEAK Pass Harmonic
18 802.11n HT20 140 5730.88 63.89 68.20 -4.31 H PEAK Pass |Band Edge
18 802.11n HT20 140 | 11400.00 46.31 74.00 -27.69 H PEAK Pass Harmonic
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR441703E

Mode Modulation Ch. (FI\;Iquz) (d;i(/(jlm) (dlélun\]/lltm) M(er)m Pol. Zszk Result | Remark
19 802.11n HT40 38 5150.00 48.61 54.00 -5.39 AVERAGE | Pass |Band Edge
19 802.11n HT40 38 | 10380.00 47.32 68.20 -20.88 PEAK Pass | Harmonic
20 802.11n HT40 46 - - - - - - - Band Edge
20 802.11n HT40 46 10460.00 47.41 68.20 -20.79 \% PEAK Pass Harmonic
21 802.11n HT40 54 - - - - - - - Band Edge
21 802.11n HT40 54 10540.00 45.94 68.20 -22.26 \% PEAK Pass Harmonic
22 802.11n HT40 62 5352.75 47.53 54.00 -6.47 V | AVERAGE | Pass |Band Edge
22 802.11n HT40 62 10620.00 45.97 74.00 -28.03 \% PEAK Pass Harmonic
23 802.11n HT40 102 5465.84 62.67 68.20 -5.53 H PEAK Pass | Band Edge
23 802.11n HT40 102 | 11020.00 36.25 54.00 -17.75 H AVERAGE | Pass Harmonic
24 802.11n HT40 | 110 - - - - - - - Band Edge
24 802.11n HT40 110 | 11100.00 46.11 74.00 -27.89 \% PEAK Pass Harmonic
25 802.11n HT40 134 | 5726.05 62.16 68.20 -6.04 H PEAK Pass |Band Edge
25 802.11n HT40 | 134 | 11340.00 45.43 74.00 -28.57 H PEAK Pass | Harmonic
26 802.11ac VHT80 | 42 5149.52 48.25 54.00 -5.75 H AVERAGE | Pass |Band Edge
26 | 802.11ac VHT80 | 42 | 10420.00 46.83 68.20 -21.37 \ PEAK Pass | Harmonic
27 802.11ac VHT80 | 58 5350.01 48.51 54.00 -5.49 H AVERAGE | Pass |Band Edge
27 | 802.11ac VHT80 | 58 | 10580.00 45.61 68.20 -22.59 \% PEAK Pass Harmonic
28 802.11ac VHTS80 | 106 5458.54 47.36 54.00 -6.64 H AVERAGE | Pass |Band Edge
28 802.11ac VHT80 | 106 | 11060.00 46.49 74.00 -27.51 \% PEAK Pass Harmonic

802.11n HT20 140 5735.04 64.14 68.20 -4.06 H PEAK Pass |Band Edge
%0 802.11n HT20 140 | 11400.00 46.82 74.00 -27.18 \% PEAK Pass Harmonic
802.11n HT20 140 5725.94 63.76 68.20 -4.44 H PEAK Pass |Band Edge
802.11n HT20 140 | 11400.00 36.22 54.00 -17.78 H AVERAGE | Pass Harmonic
3 Bluetooth-LE 38 2490.16 43.83 54.00 -10.17 H | AVERAGE | Pass |Band Edge
Bluetooth-LE 38 7440.00 44.63 74.00 -29.37 H PEAK Pass | Harmonic
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swomonias. FCC TEST REPORT

Report No. : FR441703E

Pol. Horizontal Fundamental
: Level {dBuVim) : Level {dBuVim)
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5100 kA 5164, 5196, 58, 5260 1000 0. 0, 400, 5800, 7000
Frequency (M) Frequency (W)
Linit Over Read Ant Cable Preasp Aux APos Tos Linit Over Read Ant Cable Preasp Aux APos TPos
freq Level Line Linit Level Factor Loss Factor Factor Resark freq Level Line Linit Level Factor Loss Factor Factor Resark
MeBWadie B By Bn B B B a MedWadie B By Bn B B B a dy
1 5139.84 59.83 74.00 -14.17 47.21 34.74 9.78 3198 0.00 108 289 PEAK 1 5180.00 107,75 ««ovv =eenee 95.24 3457 9.81 31.87 0.0 108 289 PEAK
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5100 kA 5164, 5196, 58, 5260 1000 0. 0, 400 5800, 7000
Frequency (MH) Frequency (W)
Linit Over Read Ant Cable Preasp Aux APos Tos Linit Over Read Ant Cable Preasp Aux APos TPos
freq Level Line Linit Level Factor Loss Factor Factor Resark freq Level Line Linit Level Factor Loss Factor Factor Resark
T medWadie B G0 Br B B B a b T bWl B BN B B B B @ g
1 5143.80 46.96 54.00 -7.04 34.36 3470 9.79 31.89 0.00 108 289 AVERAGE 1 5180.00 99.39 <eeevv =eenee 86.88 34.57 9.81 31.87 0.0 108 289 AVERAGE
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR441703E

Pol. Vertical Fundamental
: Level {dBuVim) : Level {dBuVim)
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5100 513 5164, 5196, 528, 5260 1000 0. 3400, 400, 5800, 7000

Frequency (M) Frequency (W)
Linit Over Read Ant Cable Preasp Aux APos Tos Linit Over Read Ant Cable Preasp Aux APos TPos
freq Level Line Linit Level Factor Loss Factor Factor Resark freq Level Line Linit Level Factor Loss Factor Factor Resark

T medwadie B G0 Bh B B B a b T medWadie 6 G0 Bh B B B a b

1 549.28 59.30 74.00 -14.20 47.20 3478 9.79 31.89 0.00 100 243 PEAK 1 5180.00 104,45 -=--v -eene- 91.94 3457 9.81 3187 0.00 100 243 PEAK
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5100 kA 5164, 5196, 528, 5260 1000 0. 3400, 400 5800, 7000

Frequency (MH) Frequency (W)
Linit Over Read Ant Cable Preasp Aux APos Tos Linit Over Read Ant Cable Preasp Aux APos TPos
freq Level Line Linit Level Factor Loss Factor Factor Resark freq Level Line Linit Level Factor Loss Factor Factor Resark
T medWadie B G0 Br B B B a b T medWadie 6 G0 Bh B B B a b
1 5M49.44 46.26 54.00 -1.74 33.66 3478 9.79 3189 0.00 100 243 AVERAGE 1 518000 95.99 -=-e-v -eeeee 83.46 34.60 9.81 3188 0.00 100 243 AVERAGE
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saronias.  FCC TEST REPORT Report No. : FR441703E

Pol. Horizontal Vertical

. LevedBaVi) . Leve(dBVim)

Peak
Avg
7000 9200, 11400. 13500. 16600, 18000 7000 9200, 11400. 13600, 16600, 16000
Frequency (W) Frequency (W)
Linit Over Read Ant Cable Preamp Aux APos Thos Linit Over Read Ant Cable Preamp Auwx APos TPos
freq Level Line Limit Level Factor Loss Factor Factor Resark Freq Level Line Linit Level Factor Loss Factor Factor Resark
Ml die B B0 Bh B B B o g MedWndi & BN B B B B a dg
1 10368.00 47.37 68.20 -20.83 56.96 37.56 14.13 61.28 0.00 --- --- PEA 1 10368.00 47.58 68.20 -20.62 57.17 31.56 14.13 61.28 0.60 --- --- PEA
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Pol. Horizontal Vertical

. LevedBaVi) . Leve(dBVim)

Peak
Avg ;
7000 9200, 11400. 13600. 16600, 18000 7000 9200, 11400. 13600, 16600, 16000
Frequency (W) Frequency (W)
Linit Over Read Ant Cable Preamp Awx APos Thos Linit Over Read Ant Cable Preasp Aux APos TPos
freq Level Line Limit Level Factor Loss Factor Factor Resark Freq Level Line Linit Level Factor Loss Factor Factor Resark
M Bie B BN Bh B B B o g MedWnds B BN B B B B a dg
1 1040.00 47.16 68.20 -21.84 56.57 37.68 14.18 6127 0.00 --- --- PEAK 1 104000 47.39 68.20 -20.81 56.78 37.69 14.19 61.27 0.60 --- --- PEAK
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saronias.  FCC TEST REPORT Report No. : FR441703E

Pol. Horizontal Vertical

. LevedBaVi) . Leve(dBVim)

Peak
Avg
] | | | i | | | | | | |
7000 9200, 11400. 13500. 16600, 18000 7000 9200, 11400. 13600, 16600, 16000
Frequency (W) Frequency (W)
Linit Over Read Ant Cable Preamp Aux APos Thos Linit Over Read Ant Cable Preasp Aux APos TPos
freq Level Line Limit Level Factor Loss Factor Factor Resark Freq Level Line Linit Level Factor Loss Factor Factor Resark
M die B B0 Bh B B B o g MedWndis @ BN B B B B a dg
1 10430.00 47.71 68.20 -20.49 57.82 31.75 14.21 6127 @.00 --- .- PEAK 1 10430.00 43.02 68.20 -20.18 57.29 31.78 14.22 61.27 0.00 --- --- PEAK
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR441703E

1000 9200, 11400, 1300. 16600, 18000
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1000 9200, 11400, 13600, 16600,

16000
Frequency (W) Frequency (W)
Linit Over Read Ant Cable Preamp Aux APos Thos Linit Over Read Ant Cable Preamp Auwx APos TPos
freq Level Line Limit Level Factor Loss Factor Factor Resark Freq Level Line Linit Level Factor Loss Factor Factor Resark
M die B B0 Bh B B B o g MedWndis & BN B B B B a dg
1 1052000 43.45 68.20 -19.75 57.65 37.82 14.24 6126 0.00 --- --- PEAK 1 10520.00 46.13 68.20 -22.87 55.36 37.81 14.23 61.27 0.60 --- --- PEAK
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swamonas. FCC TEST REPORT Report No. : FR441703E

Mode Harmonic

U-NII-2A_5.25-5.35_802.11a_CH60_5300MHz

ANT 1
Pol. Horizontal Vertical
12"Le\'e\ (dBuVim) 12“Le\'e\ (dBuVim)
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150 150
000 9200, 11400, 13600, 15800, 16000 7000 9200, 11400, 13600, 15400, 18000
Frequency (MHz) Frequency (MHz)

Limit Over Read Ant Cable Preamp  Auwx APos  TPos

Linit OQuer Read At Cable Preamp Auwx APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark

Freq Level Line Limit Level Factor Loss Factor Factor Remark

Pz dBuV/m dBuV/m 0B dBV dB/m  dB A8 B m deg Mz dBuV/mdBV/m B B dfm  dB B B m deg
1 16660.01 48.38 74.80 -25.62 57.45 37.99 14.29 6l.26 0.0 108 0 PEAK 1 1060801 45.70 74.00 -28.30 54.77 37.99 14.29 6126 0.0 ---  --- PEAK
2 1960.01 37.51 54.00 -16.49 46.58 37.98 14.29 61.26 6.0 100 0 AVERAGE
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FCC TEST REPORT

SPORTON LAB.

Report No. : FR441703E

Pol. Horizontal Fundamental
: Level {dBuVim) : Level {dBuVim)
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530 5348, 5376, 5404, 43 5460 1000 . 3400, 400, 5800, 7000
Frequency (MH) Frequency (W)
Linit Over Read Ant Cable Preasp Aux APos Tos Linit Over Read Ant Cable Preasp Aux APos TPos
freq Level Line Linit Level Factor Loss Factor Factor Resark freq Level Line Linit Level Factor Loss Factor Factor Resark
MeBWadie B By Bn B B B a dy MedWadie B By Bn B B B a dy
1 5355.00 54.81 74.00 -19.19 42.18 34.50 9.91 3178 0.00 106 288 PEAK 1 5320.00 107.08 <<--- -vnee 94.43 3450 9.90 31.80 0.0 166 288 PEAK
: Level {dBuVim) : Level {dBuVim)
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530 5348, 5376, 5404, 43 5460 1000 0. 3400, 4600, 5800, 7000
Frequency (W) Frequency (W)
Linit Over Read Ant Cable Preasp Aux APos Tos Linit Over Read Ant Cable Preasp Aux APos TPos
freq Level Line Linit Level Factor Loss Factor Factor Resark freq Level Line Linit Level Factor Loss Factor Factor Resark
MeBWadie B B Bn B B B a MeBWadie B By Bn B B B a dy
1 5350.24 45.24 54.00 -8.76 32.61 34.50 9.91 31.78 0.00 106 288 AVERAGE 1 53000 99.16 <«evv =evnee 86.56 34.50 9.90 31.80 0.0 106 288 AVERAGE
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FCC TEST REPORT

SPORTON LAB.

Report No. : FR441703E

Pol. Vertical Fundamental
: Level {dBuVim) : Level {dBuVim)
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530 5348, 537, 5404, 43 5460 1000 20, . 400, 5800, 7000
Frequency (MH) Frequency (W)
Linit Over Read Ant Cable Preasp Aux APos Tos Linit Over Read Ant Cable Preasp Aux APos TPos
freq Level Line Linit Level Factor Loss Factor Factor Resark freq Level Line Linit Level Factor Loss Factor Factor Resark
MeBWadie B By Bn B B B a MebWadie B By Bn B B B a dy
1 5387.06 54.26 74.00 -19.74 4159 34.50 9.93 31.76 6.00 100 239 PEAK 1 5320.00 105.82 ««ovv =eenee 93.22 3450 9.90 31.80 0.0 168 239 PEAK
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530 5348, 5378, 5404, 43 5460 1000 20, . 5800, 7000
Frequency (MHa) Frequency (W)
Linit Over Read Ant Cable Preasp Aux APos Tos Linit Over Read Ant Cable Preasp Aux APos TPos
freq Level Line Linit Level Factor Loss Factor Factor Resark freq Level Line Linit Level Factor Loss Factor Factor Resark
MeBWadie B By Bn B B B a MedWadie B By Bn B B B a dy
1 5L 4.72 54.00 -9.28 32.09 34.50 9.91 3178 0.08 100 239 AVERAGE 153000 97.57 <weevv weenee 84.97 3450 9.90 31.80 0.0 108 239 AVERAGE
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR441703E

1000 9200, 11400, 13600. 16600, 18000
Frequency (WH)

Linit Over Read Ant Cable Preamp Aux APos Thos
freq Level Line Limit Level Factor Loss Factor Factor Resark

WzdW/adsV/e 0B dBV dB/m B 0B B cm deg
1 10640.00 46.96 74.00 -27.64 55.95 37.94 14.32 61.5 0.60 --- .- PEA

Pol. Horizontal Vertical
gl Vi) | ‘ PACCILIL)
i i
' |
1
" | ]
Peak
Avg

1000 9200, 11400, 13600, 16800, 16000
Frequency (WH)

Linit Over Read Ant Cable Preasp Aux APos TPos

Freq Level Line Linit Level Factor Loss Factor Factor Resark
MedWnds B BN B B B B a dg

1 1064800 45.94 74.00 -28.06 54.93 37.94 14.32 6125 0.00 --- --- PEA

Sporton International Inc. (Kunshan)
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR441703E

Pol. Horizontal Fundamental
1 Level {dBuVim) 1 Level (dBuVim)
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1 | |
1 ; ‘ ‘
| | ‘ | ‘ i
5350 380, 410, 440, 540, 5500 : .
Frequency (WHz) 1000 3400, 4600, 5800,
Frequency (WHz)
Linit Over Read Ant CablePreasp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Resark Linit Over Read Ant Cable Preasp Aux APos Thos
- Freq Level Line Linit Level Factor Loss Factor Factor Resark
oW Bl B W e B B & o deg e N L
1 S59.65 SA.51 7400 -19.49 4LED M52 10.03 3L73 0.0 16 283 PEAC Wodb/ndbV/n 08 B dBfa B B B cm deg
1 S66.70 57.63 68.00-10.57 M8 M5 10.04 372 0.0 16 283 PEC 1 5500.00 106.75 -- 93.76 34.60 10.09 3170 0.00 106 283 PEA
1 Level (dBuVim) 1 Level (dBuVim)
| ] | L
. . | | N
15 1 ‘ ‘ } ‘ ‘ T 15 ‘ 1 |
| | RN f | L |
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5410, 5440, 5410, 5500 1000 20, 00, 4600, 5600.
Frequency (MH) Frequency (W)

Linit Over Read Ant Cable Preasp Aux APos TPos Linit Over Read Ant Cable Preasp Aux APos TPos
freq Level Line Linit Level Factor Loss Factor Factor Resark freq Level Line Linit Level Factor Loss Factor Factor Resark
MeBWadie B By Bn B B B a dy MebWadie B By Bn B B B a dy

1 545020 4.9 54.00 -0.10 32.08 34.52 10.03 3173 0.00 106 283 AVERAGE 1550000 98.57 -evene weeeee 85.50 34.60 10.09 3176 0.00 106 283 AVERAGE
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Pol. Vertical Fundamental
1 Level {dBuVim) 1 Level (dBuVim)
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Peak b1 | | ]|
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| |
60 540 B, 540 540, 5500 —_— — :
Frequency (WHz) 1000 200, 3400, 4600, 5800, 1000
Frequency (WHz)
Linit Over Read Ant CablePreasp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Resark Linit Over Read Ant Cable Preasp Aux APos Thos
- Freq Level Line Linit Level Factor Loss Factor Factor Resark
MzdBu/adBuv/n B BV dBfm 8 A8 B o deg PO, Y B
1S40 53.80 7400 -0.12 4L11 M50 10.00 3L73 0.0 10 252 PEAC Wodb/ndbV/n 08 B dBfa B B B cm deg
1 S6145 5306 6800 -15.04 4031 M3 10.04 372 0.0 18 250 PEM 1 5500.00 104,99 ~eene woeee 9.0 34.60 10.09 3170 0.00 100 252 PEA
1 Level (dBuVim) 1 Level (dBuVim)
| | |
s ; } ‘ h ‘
| S |
i i | i ] :
- I / | |
UNMLALZAUNILCAYG) /] : ‘ ‘
0 ; | ‘ 1 ‘ i ‘ |
Avg ] L |
| | | |
f | | : |
| | i | | il
5410, 5440, 5410, 5500 1000 20 00, 4600, 5800. 1000
Frequency (MH) Frequency (WHz)
Linit Over Read Ant Cable Preasp Aux APos TPos Linit Over Read Ant Cable Preasp Aux APos TPos
freq Level Line Linit Level Factor Loss Factor Factor Resark freq Level Line Linit Level Factor Loss Factor Factor Resark
Medjndils @ BN Bh B B B a g Medwndile @ BN Bh B B B a g
1 545950 43.95 54.00-10.65 3L13 34.52 10.03 3173 0.00 100 252 AVERAGE 1550000 9.8 -eeee -eeeee 83.09 34.60 10.09 3176 0.00 100 25 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C15 of C86

TEL : +86-512-57900158
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swamonas. FCC TEST REPORT Report No. : FR441703E

Mode Harmonic

U-NII-2C_5.47-5.725_802.11a_CH100_5500MHz

ANT 1

Pol. Horizontal Vertical

o Level (dBuVim) 5 Level (dBuVim)

1 1
1054 154
0 0
75‘0_ —T ,M‘-U-NH-ZA-U-NH-% T T ’M‘-U-N\I-ZA-U-NH-ﬁ

i
i T UNEUNEUNEEG)

IS L siaii 5 1
Peak RUSTPIRERE L

U-NIA-U-NT-2A-0-NI-2CAVG) |

300 300
Avg
150 15
i 7000 9200, 11400, 13600, 15800, 18000
7000 9200. 1400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos ) Limit i?v?r Reai nt Cable Presnp  Aux dPos Thos .
Freq Level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor  Loss Factor fFactor Renar
T T 1 11990‘“:; digvg % b SS SZE;‘; 3% 14 gz il gg agg . PEAK
1 11690.00 46.02 7488 -20.98 S4.68 .80 145 L1 .00 - - PEM S AT e R T e BT
Sporton International Inc. (Kunshan) Page Number : C16 of C86

TEL : +86-512-57900158
FCC ID : WIYS1P2001



SPORTON LAB.

FCC TEST REPORT

Report No. : FR441703E

Mode Harmonic
U-NII-2C_5.47-5.725_802.11a_CH116_5580MHz
ANT
Pol. Horizontal Vertical
12,,Le\'e\ (dBuVim) 12“Le\'e\ (dBuN/m)
105, 1050
900 900
0 U-NI-A-U-H1-24-U-A0-2C 750 UNIA-U-AI-2A-U-N-2C
A B _1 M A —1 M
b D _ UH-HE2A-UNI-ZCIAVG) W UNEA-U 2R I NI-ZCTAVG)
1
40 !
Peak 4
300 300
Avg
150 150
U
7000 9200. 11400, 13600. 15800. 18000 7000 8200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp Auc APos TPos Linit Quer Read Ant Cable Preamp Auwx APos Thos
Freq Level Line Linit Level Factor  Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
MdwndWm & G0 B B & B o deg MzdWndn @ W Bh B B & a iy
1 1l160.00 45.% 74,00 -28.10 54.29 38.14 14.68 6L.21 0. - --- PEAK 1 1116800 46,10 74.80 -27.9 5449 38.14 14.68 6L21 0.0 - --- PEM

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : WIYS1P2001

Page Number : C17 of C86




saronias.  FCC TEST REPORT Report No. : FR441703E

Pol. Horizontal Fundamental
: Level {dBuVim) : Level {dBuVim)
HE HE |
13 } ‘ i 13 } T f i
g, i ; ; 1
i, T ‘ f i 95 1
\lL | [ | ‘ | [
[ | | [ [ | [ [
3 | | ! 8 T T - T
| T I T TY T U e
A L] L] |
i ‘ ! M—WM W i i
\ i i i s
Peak | 1 1 ‘ ‘ 3 \ ‘
‘ ‘ i : |
- .
1 —t | ; 1
|| N | |
5100 53, 5126, 5130, 5152, 5765 1000 0. . 4600, 5800, 7000
Frequency (W) Frequency (W)
Linit Over Read Ant Cable Preasp Aux APos Tos Linit Over Read Ant Cable Preasp Aux APos TPos
freq Level Line Linit Level Factor Loss Factor Factor Resark freq Level Line Linit Level Factor Loss Factor Factor Resark
MebWadie B By Bn B B B o d MedWadie B By Bn B B B a dy
1 570548 63.49 68.20 -4.71 50.33 34.65 10.35 31.84 0.00 100 308 PEAK 1 5700.00 105.99 <«-=v =enee 92.84 34.61 10.33 31.79 0.0 108 308 PEAK
1 Level {dBuVim)
13
Al | 3 : ‘
[ | ‘ |
[ [ [
\ [
IR 1 11 |
40 — e
[ M |
Avg Blank p | ‘ | ‘
i 3
1 f ;
! w \
|| |
1000 0, 4600, 5800, 7000
Frequency (W)
Linit Over Read Ant Cable Preasp Aux APos TPos
freq Level Line Linit Level Factor Loss Factor Factor Resark
MeBWadie B By Bn B B B a dy
1570000 97.99 <xeevv =eenee 84.84 34.60 10.32 31.77 0.0 100 308 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C18 of C86

TEL : +86-512-57900158
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FCC TEST REPORT

SPORTON LAB.

Report No. : FR441703E

Pol. Vertical

Fundamental

Level (dBuVim)

Level (4BuVim)

13

95

[ | | ,,n_,_v A
Peak \ 3 b ‘ i
| |
| | 1 |
|| i | ;
|| | || ||
5100 5. 5786, 5130, 5752, 5785 1000 20, . 4600, 5800, 7000
Frequency (MHz) Frequency (W)
Linit Over Read Ant Cable Preasp Aux APos Tos Linit Over Read Ant Cable Preasp Aux APos TPos
freq Level Line Linit Level Factor Loss Factor Factor Resark freq Level Line Linit Level Factor Loss Factor Factor Resark
MeBWadie B By Bn B B B a MeBWadie B bW Bn B B B a dy
1 57574 59.30 68.20 -8.90 46.14 34.65 10.35 31.84 0.00 100 252 PEAK 1 5700.00 103,06 ~<--= ----- 89.91 34.61 10.33 31.79 0.0 168 252 PEAK
1 Level (4BuVim)
1
0 o
‘ L
] [ 3 UMNIZMIMQC(?VQ
Lt i ‘ : i
Avg Blank g | ‘ 3
i [ [
f | |
1000 20, . 4600, 5800, 7000
Frequency (W)

Linit Over Read Ant Cable Preasp Aux APos TPos

freq Level Line Linit Level Factor Loss Factor Factor Resark
MebWadie B By Bn B B B a dy

1 570000 94.64 -=---v -eene 81.49 34.60 10.32 31.77 0.00 100 252 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : WIYS1P2001

Page Number : C19 of C86




saronias.  FCC TEST REPORT Report No. : FR441703E

Pol. Horizontal Vertical

| :nlml (dBuVim) Level (dBuVim)

Peak
Avg
15 | E
: ) ' ; 7000 9200, 1400, 13600. 15800. 18000
1000 9200. 11400, 13600, 15600. 16000 Frequency (MH)
Frequency (WH)
. Linit Over Read Ant Cable Preamp Aux APos  TPos
Urit Over Read At Cable Preamp Aux Mos Thos freq Level Line Limit Level Factor Loss Factor Factor Remark
freq Level Line Limit Level Factor Loss Factor Factor Renark -
R S A S S S S Mz dBuv/m dBuv/m  dB dBwv dB/m B B A8 om deg
MrdbfadbVfa 0 dB dB/m B B B cm deg 1 1400.00 45,64 7400 -28.36 5383 B0 148 6L 080 - - PEAC
1 11400.00 46.74 74.00 -27.26 54.98 38.10 14.85 6119 0.00 --- --- PEA
Sporton International Inc. (Kunshan) Page Number : C20 of C86

TEL : +86-512-57900158
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FCC TEST REPORT

SPORTON LAB.

Report No. : FR441703E

Pol. Horizontal Fundamental
) )
L L | o
T ——T 1 — — ‘
. w 3 f
| | | L | |
i | | ‘ - i | | |
L\ UMY AT MU L e
1. | T

o ! A—— | | L]
s AperypiAptfeapedi ; ! i W : ;
| L | PP, | |
Peak | [ | ‘ 1 |
‘ : ‘ ‘
\ : i
\ ‘ | \
1 f : : ‘ 1 :
| | | | |
J 3 | | ? 1 | ‘
5100 53 5164, 5196, 528, 5260 1000 3400, 4600, 5800, 7000
Frequency (M) Frequency (W)
Linit Over Read Ant Cable Preasp Aux APos TPos Linit Over Read Ant Cable Preasp Aux APos TPos
freq Level Line Linit Level Factor Loss Factor Factor Resark freq Level Line Linit Level Factor Loss Factor Factor Resark
MeBWadie B By Bn B B B a MedWadie B By Bn B B B o dy
1 5147.68 58.71 74.80 -15.29 46.11 3471 9.78 31.89 6.00 100 288 PEAK 1 5180.00 105.73 <«evv =eenee 93.22 34.57 9.81 31.87 0.0 168 288 PEAK
: Level {dBuVim) : Level {dBuVim)
| . .
Hi— — 1t ‘ ‘
‘ ‘ 3 } ‘ s ;
W e 03 | ‘
NI | |
e —— ! | |
HENIIEEE |
UMM /) | | | . UNLUNALNG) |
m | | 1 { | ‘ 08 | | | |
| | | | | | | |
AVg | } | ; i ‘ | 2 ,""" ‘
\ . |
| | |
! | i i | ! | T
| L] | NN
5100 53 5164, 5196, 528, 5260 1000 20, . 4600, 5800, 7000
Frequency (W) Frequency (W)
Linit Over Read Ant Cable Preasp Aux APos TPos Linit Over Read Ant Cable Preasp Aux APos TPos
freq Level Line Linit Level Factor Loss Factor Factor Resark freq Level Line Linit Level Factor Loss Factor Factor Resark

Mz diW/ndBuV/n dB dBw db/m 0B OB B cm deg
1 5148.16 46.65 54.00 -7.35 34.04 3471 9.79 31.89 0.00 100 288 AVERAGE

Mzduw/mdsV/n 0B BV B/ B OB OB cm deg

1 5180.00 97.69 -e-e-v ==-ne- 85.18 34.57 9.81 3187 0.0 100 288 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : WIYS1P2001

Page Number : C21 of C86




saronias.  FCC TEST REPORT Report No. : FR441703E

Pol. Vertical Fundamental
: Level {dBuVim) : Level {dBuVim)
| .
ﬂ" T ‘ 1 "a 1
| | #y ‘ |
95 f / | ‘ f ‘ 95 ‘
i ‘ L I S e
} | , [ MM T L AN
| 1 1 : | ‘ P s A
n WWMM MM"‘.‘ i Y - o _LMWW"'J it
Peak | | . } ‘ | | ||
N | | |
1 i ; ! 1
| | | | || |
5100 513 5164, 5196, 528, 5260 1000 20, . 4600, 5800, 7000
Frequency (M) Frequency (W)
Linit Over Read Ant Cable Preasp Aux APos Tos Linit Over Read Ant Cable Preasp Aux APos TPos
freq Level Line Linit Level Factor Loss Factor Factor Resark freq Level Line Linit Level Factor Loss Factor Factor Resark
MeBWadie B By Ba B B B a MeBWadie B By Bn B B B a dy
1 5124.00 56.54 74.00 -17.46 43.88 34.80 9.76 31.98 0.00 100 237 PEAK 1 5180.00 104,61 ««-vv =evnee 92.10 34.57 9.81 31.87 0.0 lea 237 PEAK
: Level {dBuVim) : Level {dBuVim)
[ 1 ‘ : |
13 } i j i 13
0 | | 0 f
B — ; "3 i ‘
HERIIEEE | |
UL NLICING /} \ ‘ 1 iy e LeALRNG |
m ‘ ] oy ‘ 1 4 1
. : e g USSP N |
‘ | \ i ‘
Avg Bl — - 1 I
| N
1 i : ‘ ; 1 |
[ | |
HEEEEEEN L |
5100 kA 5164, 5196, 528, 5260 1000 20, . 4600, 5800, 7000
Frequency (MH) Frequency (W)
Linit Over Read Ant Cable Preasp Aux APos Tos Linit Over Read Ant Cable Preasp Aux APos TPos
freq Level Line Linit Level Factor Loss Factor Factor Resark freq Level Line Linit Level Factor Loss Factor Factor Resark
T bWl B bW B B B B @ g T medWadie B G0 Bh B B B a b
1 5149.76 45.93 54.00 -8.07 33.33 34.70 9.79 31.89 0.08 100 237 AVERAGE 1 5180.00 95.61 «xeevv weenee 83.10 34.57 9.81 31.87 0.0 108 237 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C22 of C86

TEL : +86-512-57900158
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saronias.  FCC TEST REPORT Report No. : FR441703E

Pol. Horizontal Vertical

. LevedBaVi) . Leve(dBVim)

Peak ; 3
Avg | |
| |
15 | 15 3 |
\ ‘ 3
. | ‘ 1 , ‘ . i ,:
7000 9200, 11400. 13600. 16600, 18000 7000 9200, 11400. 13600, 16600, 16000
Frequency (W) Frequency (W)
Linit Over Read Ant Cable Preamp Aux APos Thos Linit Over Read Ant Cable Preamp Auwx APos TPos
freq Level Line Limit Level Factor Loss Factor Factor Resark Freq Level Line Linit Level Factor Loss Factor Factor Resark
Ml die B B0 Bh B B B o g MedWndi B BN B B B B a dg
1 10368.00 43.13 68.20 -20.87 57.72 31.56 14.13 61.28 0.00 --- --- PEAK 1 10368.00 46.56 68.20 -21.64 56.17 37.55 14.12 61.28 0.00 --- --- PEA
Sporton International Inc. (Kunshan) Page Number : C23 of C86

TEL : +86-512-57900158
FCC ID : WIYS1P2001



saronias.  FCC TEST REPORT Report No. : FR441703E

Pol. Horizontal Vertical

. LevedBaVi) . Leve(dBVim)

Peak
Avg ‘ ‘ ‘ w
7000 9200, 11400, 13500, 16600, 18000 7000 9200, 11400. 13600, 16600, 16000
Frequency (W) Frequency (W)
Linit Over Read Ant Cable Preamp Aux APos Thos Linit Over Read Ant Cable Preamp Auwx APos TPos
freq Level Line Limit Level Factor Loss Factor Factor Resark Freq Level Line Linit Level Factor Loss Factor Factor Resark
Ml die B B0 Bh B B B o g MedWndis & BN B B B B a dg
1 104000 43.06 68.20 -20.14 57.47 37.68 14.18 6127 0.00 --- --- PEAK 1 1040.00 46.21 68.20 -21.99 55.68 37.69 14.19 61.27 0.60 --- --- PEAK
Sporton International Inc. (Kunshan) Page Number : C24 of C86

TEL : +86-512-57900158
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saronias.  FCC TEST REPORT Report No. : FR441703E

Pol. Horizontal Vertical

. LevedBaVi) . Leve(dBVim)

Peak
Avg
7000 9200, 11400, 13600, 16600, 18000 7000 9200, 11400. 13600, 16600, 16000
Frequency (W) Frequency (W)
Linit Over Read Ant Cable Preamp Aux APos Thos Linit Over Read Ant Cable Preasp Aux APos TPos
freq Level Line Limit Level Factor Loss Factor Factor Resark Freq Level Line Linit Level Factor Loss Factor Factor Resark
M die B B0 Bh B B B o g MedWnds B BN B B B B a dg
1 10430.00 47.52 68.20 -20.68 56.81 31.77 14.21 6127 0.00 --- .- PEAK 1 10430.00 46.44 68.20 -21.76 S55.74 31.76 14.21 61.27 0.60 --- --- PEAK
Sporton International Inc. (Kunshan) Page Number : C25 of C86

TEL : +86-512-57900158
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saronias.  FCC TEST REPORT Report No. : FR441703E

Pol. Horizontal Vertical

. LevedBaVi) . Leve(dBVim)

Peak
Avg |
f ?
1
7000 9200, 11400. 13500. 16600, 18000 7000 9200, 11400. 13600, 16600, 16000
Frequency (W) Frequency (W)
Linit Over Read Ant Cable Preamp Aux APos Thos Linit Over Read Ant Cable Preasp Aux APos TPos
freq Level Line Limit Level Factor Loss Factor Factor Resark Freq Level Line Linit Level Factor Loss Factor Factor Resark
M B B B0 Bh B B B o g MedWnds B BN B B B B a dg
1 10520.00 47.32 68.20 -20.88 56.53 37.82 14.24 6127 0.00 --- --- PEAK 1 1052000 46.17 68.20 -22.03 55.39 37.82 14.23 6127 0.60 --- --- PEAK
Sporton International Inc. (Kunshan) Page Number : C26 of C86

TEL : +86-512-57900158
FCC ID : WIYS1P2001



saronias.  FCC TEST REPORT Report No. : FR441703E

Pol. Horizontal Vertical

. LevedBaVi) . Leve(dBVim)

Peak ;
\
Avg \
|
C'K ! ‘ q'; | | | |
‘ \ ‘
HEEE 1N | |
7000 9200, 11400, 13600. 16600, 18000 7000 9200, 11400. 13600, 16600, 16000
Frequency (W) Frequency (W)
Linit Over Read Ant Cable Preamp Aux APos Thos Linit Over Read Ant Cable Preasp Aux APos TPos
freq Level Line Limit Level Factor Loss Factor Factor Resark Freq Level Line Linit Level Factor Loss Factor Factor Resark
M die B B0 Bh B B B o g MedWnds @ BN B B B B a dg
1 10608.00 46.71 74.00 -27.29 55.78 37.9% 14.29 6126 0.00 --- --- PEAK 1 106000 46.88 74.00 -27.12 55.95 37.98 14.29 61.26 0.60 --- --- PEAK
Sporton International Inc. (Kunshan) Page Number : C27 of C86

TEL : +86-512-57900158
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR441703E

Pol. Horizontal Fundamental
: Level {dBuVim) : Level {dBuVim)
| . | | o
] | BN 1
95 ‘ ‘ ; } ‘ T 95 ‘ ‘ 3
RN HEE | | |
" H ] UL e W T i ]
| 1 i 1 N Ll ] 0 UNAUNLZA NI
T 1 |
Wl ’ o | L TR o
m | ! ' N WAl 8l oo o / ! | 1
Peak - ] | |
[ | ‘ ‘ 1
| |
I i i 1
L] | |
530 5348, 5376, 5404, 543 5460 1000 00, 400, 4600, 5800, 7000
Frequency (MHz) Frequency (W)
Linit Over Read Ant Cable Preasp Aux APos TPos Linit Over Read Ant Cable Preasp Aux APos TPos
freq Level Line Linit Level Factor Loss Factor Factor Resark freq Level Line Linit Level Factor Loss Factor Factor Resark
MebWadie B By Bn B B B a dy MebWadie B By Bn B B B a dy
1 537838 55.32 74.00 -18.68 42.66 34.50 9.93 3.77 0.00 100 287 PEAK 1 5320.00 106.60 ~<---- ------ 94.00 34.50 9.90 31.80 0.0 100 287 PEAK
: Level {dBuVim) : Level {dBuVim)
N L .
1 R R — 1t ‘ ‘
5 ] — 8 H |
o . | |
\ | L ] |
| | I T | | ‘
\\ :  UNMRRALNLICNG) s b VAL LN ZOA) ‘ !
TR - — 11 w | |
Avg i 1 v |
| | || |
1 ‘ - 1 |
% | ‘
‘ ‘ | | 1 3 | | ! ! ‘
530 5348, 5376, 5404, 543 5460 1000 0. 00, 4600, 5800, 7000
Frequency (MHz) Frequency (W)
Linit Over Read Ant Cable Preasp Aux APos TPos Linit Over Read Ant Cable Preasp Aux APos TPos
freq Level Line Linit Level Factor Loss Factor Factor Resark freq Level Line Linit Level Factor Loss Factor Factor Resark
MeBWadie B By Bn B B B a dy MeBWadie B By Bn B B B a dy
1 5350.24 45.35 54.00 -8.65 32.72 34.50 9.91 31.78 0.00 100 287 AVERAGE 1532000 97.65 <xevv =eenee 85.05 34.50 9.90 31.80 0.0 108 287 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : WIYS1P2001

Page Number

: C28 of C86



FCC TEST REPORT

SPORTON LAB.

Report No. : FR441703E

Pol. Vertical

Fundamental

Level (dBuVim)

Level (4BuVim)

Linit Over Read Ant Cable Preasp Aux APos TPos
freq Level Line Linit Level Factor Loss Factor Factor

Mz diW/ndBV/n dB dBw dB/m 0B OB B cm deg

Remark

1 5350.38 44.98 54.00 -9.02 32.35 34.50 9.91 378 0.0 101 240 AVERAGE

i e |
Peak | i i M ‘ ‘
‘ ‘
| |
| N |
I 1 ! i i 1 ‘ ‘
N HEENEN .
530 5348, 5376, 5404, 543 1000 0. 0, 4600, 5800,
Frequency (MHz) Frequency (W)

Linit Over Read Ant Cable Preasp Aux APos TPos Linit Over Read Ant Cable Preasp Aux APos TPos
freq Level Line Linit Level Factor Loss Factor Factor Resark freq Level Line Linit Level Factor Loss Factor Factor Resark
Medadils @ BN Bh B B B a g Medwndile @ BN Bh B B B a g

1 535374 57.71 74.00 -16.29 45.08 34.50 9.91 3178 6.00 101 240 PEAK 1 5320.00 104,53 <«ovv =eenee 91.93 3450 9.90 31.80 0.0 101 240 PEAK
: Level {dBuVim) : Level {dBuVim)
I | \
113 S IS S — 1t3 ‘
W —— s ;
I L \
‘ ‘ : 1 ‘ | 1
o i ; 1 . T ! 1 8 : |
\ o ] L |
I I | |
\\ |—  UNMRRALNLICNG) el e UMM i
# Pt 1 - o — f
Avg Ll i [ P |
| || |
! | | i 1 ! ‘
I | |
530 5348, 5376, 5404, 543 1000 0, 4600, 5800,
Frequency (MH) Frequency (W)

Linit Over Read Ant Cable Preasp Aux APos TPos

freq Level Line Linit Level Factor Loss Factor Factor Resark
MebWadie B By Bn B B B a dy

1 5320.00 96.55 -=---v --en- 83.95 34.50 9.9 31.82 0.00 101 248 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : WIYS1P2001

Page Number : C29 of C86




saronias.  FCC TEST REPORT Report No. : FR441703E

Pol. Horizontal Vertical

o L]tV )

Peak ;
|
Avg \
|
15 : - ‘
| i 1
: T000 9200 11400, 13600, 15600, 18000
1000 9200, 1400, 13600. 15800, 168000 Frequency MHz)
Frequency (WH)
Linit Over Read Ant Cable Preamp Aux APos TPos
Leit Over fRead Ant CablePreamp Aux Aos Thos Freq Level Line Liit Level Factor Loss Factor Factor Rezark
Freq Level Line Linit Level Factor Loss Factor Factor Resark -
S Wz dw/ndii/e d8 BV B dB A8 A8 m deg
Mo dbV/n bV dB dBW dB/e OB OB B m deg 1 1064000 47.42 74.00 -6.58 S6.41 384 1432 6L 0.0 10 DMPEM
1 10640.00 46.50 74.00 -27.50 S5.49 30.94 1432 6L25 0.0 - --- PEA 2 10640.00 3709 5400 -16.90 46.08 3.9 1432 6LIS 0.0 100 34 AERMGE
Sporton International Inc. (Kunshan) Page Number : C30 of C86
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FCC TEST REPORT

SPORTON LAB.

Report No. : FR441703E

Pol. Horizontal Fundamental
gLl 6B : Level {dBuVim)
|
1 113 |
o 1
LI { 075 |
|
i ‘ B | ‘
| Lo T LT U | v
j ! | ‘H | [
| L ‘ [ | g o
4 | a - IO i el |
Peak 1 oty 1 j
1 | ‘
1 : ‘
| ; ‘ : \
50 590 5410 540 540, 500 : —
Frequency (MHz) 1000 00, 00, 4600, 5800, 7000
Frequency (W)
Linit Over Read Ant CablePreasp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Resark Linit Over Read Ant Cable Preasp Aux APos Thos
- Freq Level Line Linit Level Factor Loss Factor Factor Resark
MzdBu/adBuv/n B BV dBfm 8 A8 B o deg . Y
1 545680 58,14 74.08 -15.86 45.34 3451 1082 3173 a0 1@ 320 PR Mz dbu/ndBuV/n 0B BV dB/a B OB OB cm deg
2 SGHE0 5699 6.20 1021 4415 .53 10.03 LT 0.0 100 38 PR 1550000 105,36 -enen eeeee 92.37 3460 10.09 3170 0.00 100 320 PEA
: Level {dBuVim) : Level {dBuVim)
| | ‘ .
ff : : ‘ oy — ‘
e — e -
‘ w \ ‘ 1 ; r 3 \ ;
[ ‘ ‘ l | { 1 [
- — i ‘ —
‘ | ‘ 1 ‘ i ‘ 1 ;
I I ! I || |
L UNEUMLZAUALZCIAVG) /J o busANNG) ‘
) 1 [ 4 I ‘ 3 |
Avg | 1 1 i | ‘ l 1 ‘
| | |
f : : ‘ f 1
] ] | | |
5410, 5410, 5500 1000 00, 00, 4600, 5800, 7000
Frequency (MH) Frequency (W)
Linit Over Read Ant Cable Preasp Aux APos TPos Linit Over Read Ant Cable Preasp Aux APos TPos
freq Level Line Linit Level Factor Loss Factor Factor Resark freq Level Line Linit Level Factor Loss Factor Factor Resark
MeBWadie B By Bn B B B a dy MbWadie B By Bn B B B a dy
1 5459.65 44.95 54.00 -9.05 32.13 34.52 10.83 31.73 0.00 100 328 AVERAGE 1 550000 96.83 -=---v --en-- 83.84 34.60 10.09 3178 0.00 100 320 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : WIYS1P2001
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FCC TEST REPORT

SPORTON LAB.

Report No. : FR441703E

Pol. Vertical Fundamental
gL B PCCIUTL)
| o
1f 113 ' | ‘
i | |1
i o s — ——
i \ g
" | | " | - |
ummzalmc (1 8 1 ey M5

Lt ‘ o
I ]
Peak 2 M | 1 L
| |
1 | [
1 !
1 | | \
5350 380, 410, 440, 540, 5500 :
Frequency (MHz) 1000 3400, 4600, 5800, 7000
Frequency (W)
Linit Over Read Ant CablePreasp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Resark Linit Over Read Ant Cable Preasp Aux APos Thos
- Freq Level Line Linit Level Factor Loss Factor Factor Resark
Wdte e O B dije @ B B o deg DA i
1 S420.65 53.74 7408 -20.26 4102 3450 9.97 3175 a0 1@ 252 PENK Mz dbuw/mdBV/n 0B BV dB/a B OB OB cm deg
2 SELYD 5663 68.20 1157 43.80 M50 10.03 LT 0.8 109 252 PR 1 5500.00 100,17 <enen eneee 89,18 34.60 10.09 370 0.00 10 252 PEA
: Level (dBuVim) : Level {dBuVim)
| L |
e —— " —
a5 : — j 95 1 f
| | id | |
o i = i o i i
|| L[] | |
UNELUALAUNLZCNG) )J ‘ 1
ww — i v
Avg || | |
|| | |
1 — : f ; l
| | | | | |
5380, 5410, 540, 5410, 5500 1000 0. 00, 4600, 5800, 7000
Frequency (W) Frequency (W)
Linit Over Read Ant Cable Preasp Aux APos TPos Linit Over Read Ant Cable Preasp Aux APos TPos
freq Level Line Linit Level Factor Loss Factor Factor Resark freq Level Line Linit Level Factor Loss Factor Factor Resark
MeBWadie B By Bn B B B a MedWadie B By Bn B B B a dy
1 545470 43.9 54.00 -10.04 31.16 34.51 10.62 31.73 0.00 100 252 AVERAGE 1550000 94.41 -=-ov -eeeee 81.42 34.60 10.09 3178 0.00 100 252 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C32 of C86

TEL : +86-512-57900158
FCC ID : WIYS1P2001




saronias.  FCC TEST REPORT Report No. : FR441703E

Pol. Horizontal Vertical

. LevedBaVi) . Leve(dBVim)

Peak
Avg
| [ | || ] |
7000 9200, 11400. 13600. 16600, 18000 7000 9200, 11400. 13600, 16600, 16000
Frequency (W) Frequency (W)
Linit Over Read Ant Cable Preamp Aux APos Thos Linit Over Read Ant Cable Preamp Auwx APos TPos
freq Level Line Limit Level Factor Loss Factor Factor Resark Freq Level Line Linit Level Factor Loss Factor Factor Resark
Ml die B B0 Bh B B B o g MedWndis & BN B B B B a dg
1 11000.00 46.76 74.00 -27.24 55.42 38.00 14.56 61.22 0.60 --- --- PEAK 1 11008.00 45.40 74.00 -28.60 54.86 38.00 14.56 61.22 0.60 --- --- PEA
Sporton International Inc. (Kunshan) Page Number : C33 of C86

TEL : +86-512-57900158
FCC ID : WIYS1P2001



saronias.  FCC TEST REPORT Report No. : FR441703E

Pol. Horizontal Vertical

. LevedBaVi) . Leve(dBVim)

Peak
Avg
7000 9200, 11400. 13600. 16600, 18000 7000 9200, 11400. 13600, 16600, 16000
Frequency (W) Frequency (W)
Linit Over Read Ant Cable Preamp Aux APos Thos Linit Over Read Ant Cable Preasp Aux APos TPos
freq Level Line Limit Level Factor Loss Factor Factor Resark Freq Level Line Linit Level Factor Loss Factor Factor Resark
M die B B0 Bh B B B o g MedWndis B BN B B B B a dg
1 11168.00 46.07 74.00 -27.93 54.46 38.14 14.68 61.21 0.00 --- --- PEA 1 11168.00 46.32 74.00 -27.68 54.71 38.14 14.68 61.21 0.60 --- --- PEA
Sporton International Inc. (Kunshan) Page Number : C34 of C86

TEL : +86-512-57900158
FCC ID : WIYS1P2001



FCC TEST REPORT

SPORTON LAB.

Report No. : FR441703E

Pol. Horizontal Fundamental
gL V) PCCIUTL)
L 1 ;
oS ‘
UM U e

— + e S E
Peak | \ § i L 5
| i \ }
| | | |
1 ‘ ‘ } 1 1 i
NN | L |
5100 5. 5126, 5130, 5752, 5785 1000 20, . 5800, 7000
Frequency (MHa) Frequency (W)
Linit Over Read Ant Cable Preasp Aux APos Tos Linit Over Read Ant Cable Preasp Aux APos TPos
freq Level Line Linit Level Factor Loss Factor Factor Resark freq Level Line Linit Level Factor Loss Factor Factor Resark
MebWadie B By Ba B B B o dy MedWadie B B Bn B B B a dy
1 5730.88 63.89 68.20 -4.31 50.73 34.66 10.35 31.85 0.00 100 286 PEAK 1 5700.00 106.23 -=--- ------ 93.08 34.60 10.32 31.77 0.00 100 286 PEAK
1 Level (4BuVim)
13
k! ‘ !
L} ‘ T T
[ ;
L |
L v |
488 L ! ‘ ‘ : ; ‘
Avg Blank g p ;
1 i i | }
1000 20, . 4600, 5800, 7000
Frequency (W)
Linit Over Read Ant Cable Preasp Aux APos TPos
freq Level Line Linit Level Factor Loss Factor Factor Resark
MeBWadie B By Bn B B B a dy
1 5700.00 97.99 -=---v --en- 8475 34.60 10.32 31.77 0.00 100 286 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C35 of C86

TEL : +86-512-57900158
FCC ID : WIYS1P2001




FCC TEST REPORT

SPORTON LAB.

Report No. : FR441703E

Pol. Vertical Fundamental
Ll el
| | - |
L i - ft |
‘ s ; 1 ]
[ . j 95 5
| | | | |
w— \ | . | i .‘ |
‘ e

‘ ‘ L Yy
1 ‘ : ‘ ; \
Peak ] ‘ | st \ a 3
[ w \ I a
| | |
| | ‘ | |
1 i | 1 ; ;
| . | HEE
5100 53, 5126, 5130, 5152, 5765 1000 0. 0, 4600, 5800, 7000
Frequency (MHa) Frequency (W)
Linit Over Read Ant Cable Preasp Aux APos Tos Linit Over Read Ant Cable Preasp Aux APos TPos
freq Level Line Linit Level Factor Loss Factor Factor Resark freq Level Line Linit Level Factor Loss Factor Factor Resark
MebWadie B By Bn B B B o dy MedWadie B By Bn B B B a dy
1 57854 60.29 68.20 -7.91 47.13 34.66 10.35 31.85 0.00 100 252 PEAK 1 5700.00 100.77 ««o=v =eenee 89.62 34.60 10.32 31.77 0.0 168 252 PEAK
1 Level {dBuVim)
13
g -t
3 ‘ ‘ ‘
L ek |
@8 1 ! : |
[ w“‘—_
Avg Blank s ‘
1 : 1
1000 0. 0, 4600, 5800, 7000
Frequency (W)

Linit Over Read Ant Cable Preasp Aux APos TPos

freq Level Line Linit Level Factor Loss Factor Factor Resark
MebWadie B By Bn B B B a dy

1 5700.00 9431 -=-ev -eenee 8116 34.60 10.32 31.77 0.00 100 252 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : WIYS1P2001

Page Number : C36 of C86



saronias.  FCC TEST REPORT Report No. : FR441703E

Pol. Horizontal Vertical

. LevedBaVi) . Leve(dBVim)

Peak
Avg 5 |
C'K Gll 1
| | | |
7000 9200, 11400. 13600. 16600, 18000 7000 9200, 11400. 13600, 16600, 16000
Frequency (W) Frequency (W)
Linit Over Read Ant Cable Preamp Aux APos Thos Linit Over Read Ant Cable Preasp Aux APos TPos
freq Level Line Limit Level Factor Loss Factor Factor Resark Freq Level Line Linit Level Factor Loss Factor Factor Resark
Ml die B B0 Bh B B B o g MedWnds B BN B B B B a dg
1 1140000 46.31 74.00 -27.69 54.55 38.10 14.85 6119 0.00 --- --- PEAK 1 114000 45.98 74.00 -28.02 54.22 38.10 14.85 6119 0.60 --- --- PEAK
Sporton International Inc. (Kunshan) Page Number : C37 of C86

TEL : +86-512-57900158
FCC ID : WIYS1P2001



FCCT

SPORTON LAB.

EST REPORT

Report No. : FR441703E

Pol. Horizontal Fundamental
: Level {dBuVim) : Level {dBuVim)
BN o | .
ff——————— === fy — |
Bl - BER
o ety s | | |
[ | | [ ‘ [ [ | [
% | : : r
B, i T | ‘ o | i | i
— 1 Y T T ML UL e
| | T | |
otV T et
8 [ ! ! ! W il !
: : L] ; “W 1
Peak ‘ ‘ i | ‘ i i ‘
B | | |
| . | |
L | | |
5100 510, 5140, 5160, 5180, 5200 1000 0. 0, 4600, 5800,
Frequency (MHa) Frequency (W)
Linit Over Read Ant Cable Preasp Aux APos TPos Linit Over Read Ant Cable Preasp Aux APos TPos
freq Level Line Linit Level Factor Loss Factor Factor Resark freq Level Line Linit Level Factor Loss Factor Factor Resark
Medadils @ BN Bh B B B a g Medwndile @ BN Bh B B B a g
1 514440 62.79 74.00 -11.21 56.18 34.72 9.78 31.89 0.00 100 286 PEAK 1 5190.00 102.74 <«-vv =eenee 9.24 345 9.82 31.87 0.0 108 286 PEAK
: Level {dBuVim) : Level {dBuVim)
| . | -
a5 ‘ | ‘ a3 ‘ | ‘
\ F/V“‘ ; \ ;
[ [ | { [ |
. i | — . ‘ i i
| NN | -
w0 /| | UL UL |
0 o . P B e O M s i i ‘ |
| ! | | -/_"_/\-,—A/K—ﬂ“"v i
AV | ; ? b Lo |
3 ‘ i
f ? | | f
] N
5100 510, 5140, 5160, 5180, 5200 1000 0, 400 5800,
Frequency (MH) Frequency (W)
Linit Over Read Ant Cable Preasp Aux APos TPos Linit Over Read Ant Cable Preasp Aux APos TPos
freq Level Line Linit Level Factor Loss Factor Factor Resark freq Level Line Linit Level Factor Loss Factor Factor Resark
Medjndils @ BN Bh B B B a g Medwadils @ BN Bh B B B a g
1 5150.00 48.61 54.80 -5.39 36.61 3470 9.79 31.89 0.00 100 286 AVERAGE 1 5190.00 94.24 <wovv -eenee 8174 3455 9.82 31.87 0.0 108 286 AVERAGE

Sporton International Inc
TEL : +86-512-57900158
FCC ID : WIYS1P2001

. (Kunshan)

Page Number : C38 of C86




saronias.  FCC TEST REPORT Report No. : FR441703E

Pol. Horizontal Fundamental
Ll
1t :
|
gy
|
" \‘ = Y
1‘! ‘ ! i
| 1‘ |
ag——— A ity oAk
Peak ‘ Blank
1 1
‘ \
519 524, 5208, 5352, 5406, 5460
Frequency (WH)

Linit Over Read Ant Cable Preasp Aux APos Tos

freq Level Line Linit Level Factor Loss Factor Factor Resark
MeBWadie B By Bn B B B a

1 535146 53.52 74.00 -20.48 40.89 34.50 9.91 3178 0.00 100 286 PEAK

Level (dBuVim)

13

075

\\\\ 1 UG
34l | | | { [ | |

N e 1

Avg ; Blank

5190 54, 5248, 5352, 5406 5460
Frequency (MHz)

Linit Over Read Ant Cable Preasp Aux APos Tos

freq Level Line Linit Level Factor Loss Factor Factor Resark
MeBWadie B By Bn B B B a

1 5428.95 43.64 54.00 -10.36 30.90 34.50 9.98 31.74 0.00 100 286 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C39 of C86
TEL : +86-512-57900158
FCC ID : WIYS1P2001



SPORTON LAB.

FCC TEST REPORT

Report No. : FR441703E

Pol. Vertical Fundamental
: Level {dBuVim) : Level {dBuVim)
| o
1t —1 ‘
s —
? 1 \
ny—— 1 e
T U | e
‘ | il ‘ 3 i WM LMWW
; 1 ‘ \ W
Peak | || ‘ ; |
B | |
1 — } 1
. . |
5100 510, 5140, 5160, 5180, 5200 1000 0. 0, 400 7000
Frequency (MHa) Frequency (W)
Linit Over Read Ant Cable Preasp Aux APos TPos Linit Over Read Ant Cable Preasp Aux APos TPos
freq Level Line Linit Level Factor Loss Factor Factor Resark freq Level Line Linit Level Factor Loss Factor Factor Resark
Medadils G BN Bh B B B a g Medwjadile @ BN Bh B B B a g
1 514250 61.52 74.00 -12.48 48.90 34.73 9.78 31.89 0.00 100 251 PEAK 1 5190.00 102,10 ««ovvv =eenee 89.63 34.5 9.83 31.87 0.0 168 251 PEAK
: Level {dBuVim) : Level {dBuVim)
| ] |
o HEN — T
a5 : — U :
It | |
: [ || 1 \
B, ! — 8 : ‘
| ] | |
1 ? |y | | i
| GMAING, M] i ;
0 [ | ‘ 1 ...“
Avg ‘ ‘ |
1 | | | ' |
| | | | | L
5100 510, 5140, 5160, 5180, 5200 1000 0, 5800, 7000
Frequency (MH) Frequency (W)
Linit Over Read Ant Cable Preasp Aux APos TPos Linit Over Read Ant Cable Preasp Aux APos TPos
freq Level Line Linit Level Factor Loss Factor Factor Resark freq Level Line Linit Level Factor Loss Factor Factor Resark
Medndile @ BN Bh B B B a g Medwjndile @ BN Bh B B B a g
1 5149.80 48.35 54.80 -5.65 35.75 34.70 9.79 31.89 0.08 100 251 AVERAGE 1 5190.00 93.15 <eeevv eenee 80.67 34.5 9.83 31.87 0.0 108 251 AVERAGE

Sporton International Inc
TEL : +86-512-57900158
FCC ID : WIYS1P2001

. (Kunshan)

Page Number

: C40 of C86



saronias.  FCC TEST REPORT Report No. : FR441703E

Pol. Vertical Fundamental
Ll
my——
1
§7.51 g —
|
H \‘ = T NN
{‘ : ! i
| e
W i '
Peak ‘ § ‘ Blank
1 |
5190 544, 5298, 5352 5406, 5460
Frequency (WH)

Linit Over Read Ant Cable Preasp Aux APos Tos

freq Level Line Linit Level Factor Loss Factor Factor Resark
MeBWadie B By Bn B B B a d

1 539169 53.30 74.00 -20.20 41.13 3458 9.93 3176 0.00 100 251 PEAK

Level (dBuVim)

13

075

i

\\ | UML)
e T -
Avg | | Blank

|

f ‘ | ‘
| | |

st 24, 54, ) B4, 460

Frequency (WH2)

Linit Over Read Ant Cable Preasp Aux APos Tos

freq Level Line Linit Level Factor Loss Factor Factor Resark
MebWadie B By Bn B B B a dy

1 535281 43.42 54.00 -10.58 30.79 34.50 9.91 3178 0.00 100 251 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C41 of C86
TEL : +86-512-57900158
FCC ID : WIYS1P2001



saronias.  FCC TEST REPORT Report No. : FR441703E

Pol. Horizontal Vertical

. LevedBaVi) . Leve(dBVim)

Peak
Avg
1 | 15 ‘ |
| | |
7000 9200, 11400, 13600. 16600, 18000 7000 9200, 11400. 13600, 16600, 16000
Frequency (W) Frequency (W)
Linit Over Read Ant Cable Preamp Aux APos Thos Linit Over Read Ant Cable Preasp Aux APos TPos
freq Level Line Limit Level Factor Loss Factor Factor Resark Freq Level Line Linit Level Factor Loss Factor Factor Resark
M B B B0 Bh B B B o g MedWnds B BN B B B B a dg
1 10388.00 47.32 68.20 -20.88 56.88 37.58 14.14 6128 0.00 --- --- PEAK 1 1033000 46.87 68.20 -21.33 56.40 37.60 14.15 6128 0.00 --- --- PEAK
Sporton International Inc. (Kunshan) Page Number : C42 of C86

TEL : +86-512-57900158
FCC ID : WIYS1P2001



saronias.  FCC TEST REPORT Report No. : FR441703E

Pol. Horizontal Vertical

. LevedBaVi) . Leve(dBVim)

Peak ]
Avg |
1 | | 1 |
\
1 I | I S
7000 9200, 11400. 13500. 16600, 18000 7000 9200, 11400. 13600, 16600, 16000
Frequency (W) Frequency (W)
Linit Over Read Ant Cable Preamp Aux APos Thos Linit Over Read Ant Cable Preasp Aux APos TPos
freq Level Line Limit Level Factor Loss Factor Factor Resark Freq Level Line Linit Level Factor Loss Factor Factor Resark
Ml die B B0 Bh B B B o g MedWnds B BN B B B B a dg
1 104600 46.52 68.20 -21.68 55.83 31.75 14.21 6127 @.00 --- --- PEAK 1 10468.00 47.41 6.2 -20.79 S56.71 3.76 14.21 61.27 0.00 --- .- PEAK
Sporton International Inc. (Kunshan) Page Number : C43 of C86

TEL : +86-512-57900158
FCC ID : WIYS1P2001



saronias.  FCC TEST REPORT Report No. : FR441703E

Pol. Horizontal Vertical

. LevedBaVi) . Leve(dBVim)

Peak
Avg
16 i 15
7000 9200, 11400. 13600. 16600, 18000 7000 9200, 11400. 13600, 16600, 16000
Frequency (W) Frequency (W)
Linit Over Read Ant Cable Preamp Aux APos Thos Linit Over Read Ant Cable Preasp Aux APos TPos
freq Level Line Limit Level Factor Loss Factor Factor Resark Freq Level Line Linit Level Factor Loss Factor Factor Resark
Ml die B B0 Bh B B B o g MedWnds B BN B B B B a dg
1 10548.00 45.74 68.20 -22.46 54.93 37.83 14.24 6126 0.00 --- --- PEAK 1 10548.00 45.94 68.20 -22.26 55.11 37.84 14.25 61.26 0.60 --- --- PEA
Sporton International Inc. (Kunshan) Page Number : C44 of C86

TEL : +86-512-57900158
FCC ID : WIYS1P2001



SPORTON LAB.

FCC TEST REPORT

Report No. : FR441703E

Pol. Horizontal Fundamental
: Level {dBuVim) : Level {dBuVim)
| . |
” 1 | | | | | : ‘
o | |
. L [
3 1 ‘ ‘ ;
M e
— 1 ummx/mc
17
o ] L L
4 ! e |
Peak || | | |
i ‘ ‘ ‘ \ 1 ‘ ‘
1 ) | | ‘ | 1 |
ENEEEEEE | N
5000 5062, 514, 5186 S48, 530 1000 0, 400, 5800, 7000
Frequency (W) Frequency (W)
Linit Over Read Ant Cable Preasp Aux APos TPos Linit Over Read Ant Cable Preasp Aux APos TPos
freq Level Line Linit Level Factor Loss Factor Factor Resark freq Level Line Linit Level Factor Loss Factor Factor Resark
MeBWadie B By Bn B B B o dy MeBWadie B By Bn B B B a dy
1 5097.03 55.54 74.00 -18.46 42.82 34.99 9.74 3192 0.00 100 286 PEAK 1 5310.00 103.08 ~<--v =evnee 98.50 34.50 9.89 31.81 0.0 106 286 PEAK
: Level {dBuVim) : Level {dBuVim)
| | | |
113, 1 ‘ 113 ‘
v i == . us -
N ( | \
| | | | 1 1 | ‘
L]} : : ‘ 1 L]} ‘
| ] |
UNUNALNING L] v .
M w 1 | ‘ 0 | 5 ; :
| | | | | ,’l—/__.——/v‘ﬁ L"N‘*
Avg | \ ‘ \ § & ‘ ‘ 1 [ ‘
| N | | ]
! | — f | | |
| L] | N
5000 5062, 514, 5186 548, 50 1000 0. 0, 400 5800, 7000
Frequency (MHa) Frequency (W)
Linit Over Read Ant Cable Preasp Aux APos TPos Linit Over Read Ant Cable Preasp Aux APos TPos
freq Level Line Linit Level Factor Loss Factor Factor Resark freq Level Line Linit Level Factor Loss Factor Factor Resark
MeBWadie B By Bn B B B a MebWadie B By Bn B B B a dy
1 512338 45.64 54.00 -8.36 32.97 34.81 9.76 31.99 0.00 100 286 AVERAGE 1 531000 94.53 <eeevv eenee 81.95 34.50 9.89 31.81 0.0 108 286 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C45 of C86

TEL : +86-512-57900158

FCCID : WI

YS1P2001




swomonias. FCC TEST REPORT

Report No. : FR441703E

Frequency (WHz)

Linit Over Read Ant Cable Preasp Aux APos Tos

freq Level Line Linit Level Factor Loss Factor Factor Resark
MeBWadie B By Bn B B B a

1 5350.20 47.30 54.00 -6.70 34.67 34.50 9.91 3178 0.00 100 286 AVERAGE

Pol. Horizontal Fundamental
1 Level (dBuVim)
m—
J
915?—‘-*4’4.\ :
; i
3 | |
; \ L UNUNIZAUNIC
84 i ‘ Vi i j»__ ‘ p nhva
Peak 1 l ‘ \ Blank
B ‘
| | |
5310 5340, 5310, 5400, 5430, 5460
Frequency (MHa)
Linit Over Read Ant Cable Preasp Aux APos Tos
freq Level Line Linit Level Factor Loss Factor Factor Resark
Medjndils @ BN Bh B B B a g
1 SHLIS 63.00 74.00-10.99 5038 3450 9.91 3L7B 0.00 100 286 PEA
1 Level (dBuVim)
m— ‘
|
14—
I L
| \M 1 L UNUNRALNCAVG)
Avg ‘ 3 Blank
|
f ' | :
| | |
5310 5340, 5310, 5400, 5430, 5460

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : WIYS1P2001

Page Number

: C46 of C86




SPORTON LAB.

FCC TEST REPORT

Report No. : FR441703E

Pol. Vertical Fundamental
: Level {dBuVim) : Level {dBuVim)

| . | | o
ff : — oy — ‘

| ‘ 1 ; 3 || ‘

075 ! | : a5 ‘ |

‘ ‘ ‘ 1 i i ‘ i

| | || | | |
B, : i B, — — 1

| 1 ummJu AT LT e

n] !
1 ‘ : ‘ ‘ | ‘ Ll g b
494 i B L R — ‘
Peak 1 } ‘ { 3
|| || |
1 —— - 1 ; 1
- L] | |
5000 5062, 514, 5186 548, 50 1000 0, 4600, 5800, 7000
fi (MH2) Frequency (WHz)
Linit Over Read Ant Cable Preasp Aux APos TPos Linit Over Read Ant Cable Preasp Aux APos TPos
freq Level Line Linit Level Factor Loss Factor Factor Resark freq Level Line Linit Level Factor Loss Factor Factor Resark
MeBWadie B By Bn B B B a MedWadie B By Bn B B B a dy
1 5047.43 55.03 74.00 -18.97 4239 34.88 9.70 31.94 0.00 100 238 PEAK 1 5310.00 102,01 ~«-=v =evnee 89.43 3450 9.89 31.81 0.0 168 238 PEAK
: Level {dBuVim) : Level {dBuVim)

L | | |
‘INENEEEEN ——
03 — — 3 —H |

j o [ |
{ [ [ | |
B | S — (] B | ‘
] |
NV i ”J ‘
4 ! q | - 1
' | -
Avg | | N

| | | | |

|| | |
1 ' ‘ i ‘ 1

| | [ ! | ‘

i 1 | i

5000 5062, 514, 5186 548, 50 1000 0, 4600, 5800, 7000
fi (MH2) Frequency (WHz)
Linit Over Read Ant Cable Preasp Aux APos TPos Linit Over Read Ant Cable Preasp Aux APos TPos
freq Level Line Linit Level Factor Loss Factor Factor Resark freq Level Line Linit Level Factor Loss Factor Factor Resark
MeBWadie B By Bn B B B a dy MebWadie B By Bn B B B a dy
1 5099.20 45.42 54.00 -8.58 32.70 34.99 9.74 31.92 0.00 100 238 AVERAGE 1 531000 93.18 -eeevv -eenee 80.60 34.50 9.89 31.81 0.0 106 238 AVERAGE

Sporton International Inc
TEL : +86-512-57900158
FCC ID : WIYS1P2001

. (Kunshan)

Page Number

1 C47 of C86



saronias.  FCC TEST REPORT Report No. : FR441703E

Pol. Vertical Fundamental

Level (dBuVim)

‘ \ | | | lL,MWMIJMC

Peak ‘ Blank

540 5340, 50, 5400, 5430, 5460
Frequency (MHz)

Linit Over Read Ant Cable Preasp Aux APos Tos

freq Level Line Linit Level Factor Loss Factor Factor Resark
MeBWadie B By Bn B B B a

1 535035 64.20 74.00 -9.80 5157 3458 9.91 3178 0.00 100 238 PEAK

Level (dBuVim)

13

075

T

‘\\M | UG

Avg ‘ i Blank

‘ i
| , | |
5310 5340, 5310, 5400, 5430, 5460
Fueny D)

Linit Over Read Ant Cable Preasp Aux APos Tos

freq Level Line Linit Level Factor Loss Factor Factor Resark
MeBWadie B By Bn B B B a dy

1 53275 41.53 54.00 -6.47 34.90 3450 9.91 3178 0.00 100 238 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C48 of C86
TEL : +86-512-57900158
FCC ID : WIYS1P2001



saronias.  FCC TEST REPORT Report No. : FR441703E

Pol. Horizontal Vertical

. LevedBaVi) . Leve(dBVim)

Peak
Avg
7000 9200, 11400. 13600. 16600, 18000 7000 9200, 11400. 13600, 16600, 16000
Frequency (W) Frequency (W)
Linit Over Read Ant Cable Preamp Aux APos Thos Linit Over Read Ant Cable Preasp Aux APos TPos
freq Level Line Limit Level Factor Loss Factor Factor Resark Freq Level Line Linit Level Factor Loss Factor Factor Resark
Ml die B B0 Bh B B B o g MedWndis B BN B B B B a dg
1 10620.00 45.97 74.00 -28.03 55.08 37.92 14.31 6126 0.00 --- .- PEAK 1 1062000 45.97 74.00 -28.03 55.08 37.92 14.31 6126 0.60 --- --- PEAK
Sporton International Inc. (Kunshan) Page Number : C49 of C86

TEL : +86-512-57900158
FCC ID : WIYS1P2001



swomonias. FCC TEST REPORT

Report No. : FR441703E

Pol. Horizontal Fundamental
gLl 6B : Level {dBuVim)
| .
1 113 i | ‘
| | |
| | | |
[ [ [
B " | - |
UL [
N LV gy TSy el 11
::LMMBMW S N N
Ll AR f :
Peak i | ‘
1 |
1 ‘ ‘ !
: | | |
5350 3178 M4, 5446, 5418, 5510 : : . -
Frequency (MHz) 1000 0. 300, 4600, 5800, 7000
Frequency (W)
Linit Over Read Ant CablePreasp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Resark Linit Over Read Ant Cable Preasp Aux APos Thos
- Freq Level Line Linit Level Factor Loss Factor Factor Resark
Wdte e O B dije @ B B o deg DA i
1 456,24 59.65 74.08 -14.35 46.85 34.51 1e.82 3173 a0 le@ 283 PENK Mz dbuw/ndBV/n 0B BV B/ B B OB cm deg
2 OS54 BLED 6B.2B 551 4080 53 1004 LT 0.0 109 283 PR 1551000 103,06 -enev eeeee 9.07 3458 10.11 3.70 0.00 100 283 PEA
: Level {dBuVim) : Level {dBuVim)
| | |
s ; } ‘ h ‘
915 t ‘ 075 q
\ | 1 K \
| l 1
; | | ; |
| - ] | | |
| UNELUNEZAUNLZCAVG) 'J \ ek e L UNHLARANLZOAG) 3
0 | ! 1 v f 44! | | !
{ | | : P ‘ .
AVg | | 2 L p— |
i i ‘ \ }
o — i 1 | |
|| 1 % ‘ 1
532 5414, 5446, 5478, 5510 1000 00, 3400, 4600, 5800, 7000
Frequency (MH) Frequency (W)
Linit Over Read Ant Cable Preasp Aux APos TPos Linit Over Read Ant Cable Preasp Aux APos TPos
freq Level Line Linit Level Factor Loss Factor Factor Resark freq Level Line Linit Level Factor Loss Factor Factor Resark
MeBWadie B By Bn B B B a MebWadie B By Bn B B B a dy
1 545736 45.9 54.00 -8.10 33.10 34.51 10.62 31.73 0.00 100 283 AVERAGE 1 551000 94.54 ---oev -eenee 8155 34.58 10.11 3178 0.00 100 283 AVERAGE
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Pol. Horizontal Fundamental
PG
| ‘ {
13 : ‘ :
wﬁ‘—“”‘\
MQ
\ UMY
1 T
\ | | i
a el
\
Peak ‘ ‘ Blank
1
|
10 5561, 5612 5663, 5114, 5765

Frequency (WHz)

Linit Over Read Ant Cable Preasp Aux APos Tos

freq Level Line Linit Level Factor Loss Factor Factor Resark
MeBWadie B By Bn B B B o d

1 574078 55.47 68.20 -12.73 4231 34.68 10.36 31.88 0.00 100 283 PEAK

Sporton International Inc. (Kunshan) Page Number : C51 of C86
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FCC TEST REPORT

SPORTON LAB.

Report No. : FR441703E

Pol. Vertical Fundamental
el el
- | | -
1t { ", | | | | |
L ‘ | ‘ ?
. ! /WM L —_ :
; ‘ 3 ‘ i ‘
o —— JJL # | - |
i LU AL T LT U e

I O PR e
Peak | il L] |

1 |
G ) e, ™ sl — :
Frequency (WHz) 1000 200, 3400, 4600, 5800,
Frequency (WHz)
Linit Over Read Ant CablePreasp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Resark Linit Over Read Ant Cable Preasp Aux APos Thos
- Freq Level Line Linit Level Factor Loss Factor Factor Resark
MzdBu/adBuv/n B BV dBfm 8 A8 B o deg PO, Y B
1 SS7.04 5619 7400 -10.81 43.39 M1 1002 3L73 0.0 10 254 PEAC Wodb/ndbV/n 08 B dBfa B B B cm deg
1 G856 LI 6.0 -6.09 4905 M54 10.04 372 0.0 18 254 PEM 1 5510.00 101,10 ~eeve -eeeee 88,11 34.59 10.19 3176 0.0 100 254 PEA
1 Level (dBuVim) 1 Level (dBuVim)
B | ]
113 o : ‘ 1t3 ‘
w5 - S s ;
‘ \ ‘ \ | \
[ [ | | |
B, ! j l r, B, ! :
| | B | | |
1 | | 1 ‘ 1 |
L UMM J el Loy UAAURLAULNLZCAG)
“ ‘ i - w : — %
| | | | |
Avg | | \ 2 ‘ } ‘
| i 1
\ \ \ ‘
] NN | NN
5382, 5414, 5446, 5478, 5510 1000 20, 00, 4600, 5600.
Frequency (MH) Frequency (WHz)

Linit Over Read Ant Cable Preasp Aux APos TPos Linit Over Read Ant Cable Preasp Aux APos TPos
freq Level Line Linit Level Factor Loss Factor Factor Resark freq Level Line Linit Level Factor Loss Factor Factor Resark
Medjadile @ BN Bh B B B a g Medwjndils @ BN Bh B B B a g

1 545608 44.88 54.00 -0.12 32.08 34.51 10.00 3173 0.00 100 254 AVERAGE 151000 9220 -eeere weeeee 0. 3459 1010 3170 0.00 100 254 AVERAGE
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Pol. Vertical Fundamental
PG
‘ ‘
13 :
91.£ywqw
M Al
\ UMY
! ‘
1 1
i \J syl
Peak ‘ Blank
1
10 5561, 5612 5663, 5114, 5765

Frequency (WHz)

Linit Over Read Ant Cable Preasp Aux APos Tos

freq Level Line Linit Level Factor Loss Factor Factor Resark
MedWadie B By Bn B B B o d

1 5743.07 55.67 68.20 -12.53 42.50 34.69 10.36 31.88 0.00 100 254 PEAK

Sporton International Inc. (Kunshan) Page Number : C53 of C86
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR441703E

Pol.

Horizontal

Vertical

Peak

Avg

1000 200, 140,

. Leve(dBVim)

1 15800, 18000 e — —
Frequency (MHz) 1000 9200, 11400, 13600. 15600, 18000
Frequency (HHz)
Linit Over Read Ant Cable Preamp Aux APos TPos

Freq Level Line Linit Level Factor Loss Factor Factor Remark Linit Over Read Ant Cable Preap  Aux  APos  TPos
- freq level Line Linit Level Factor ~Loss Factor Factor Resark

Wz dw/ndiuv/e 8 BV dBfm 0B A8 A8 m  deg S

1 18000 4175 7400 -26.05 S6.35 B4 1458 6L1 0.0 0 30 PEAK Mod/n bV dB dBW dBm B OB B m deg
1 11820.00 36.25 54.00 -10.75 4.87 3B.83 1457 6122 .08 388 368 AVERAGE 1 1102000 46.87 74.00 -27.13 55.47 38.04 14.58 61.22 0.00 --- --- PEA
Sporton International Inc. (Kunshan) Page Number : C54 of C86
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR441703E

Pol. Horizontal Vertical
el )
n
' |
1
9, | i
Peak ‘
AvVg —
15 15 ‘
| L |
7000 9200, 11400. 13500, 16600, 18000 7000 9200, 11400. 13600, 16600, 16000
Frequency (W) Frequency (W)
Linit Over Read Ant Cable Preamp Aux APos Thos Linit Over Read Ant Cable Preasp Aux APos TPos
freq Level Line Limit Level Factor Loss Factor Factor Resark Freq Level Line Linit Level Factor Loss Factor Factor Resark
Ml die B B0 Bh B B B o g Ml Bie B B0 Bh B B B o g
1 1110000 45.95 74.00 -28.85 54.33 38.20 14.63 61.21 0.00 --- --- PEAK 1 1110800 46.11 74.00 -27.89 54.49 38.20 14.63 61.21 0.00 --- - PEAC
Sporton International Inc. (Kunshan) Page Number : C55 of C86

TEL : +86-512-57900158
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Pol. Horizontal Fundamental
1 Level {dBuVim) 1 Level (dBuVim)
1 113 ! ! |
L ] BE
| [ |
u — B ‘ | - 3
| VAR AN o — - Launs
- u .?AI T ML U e
7 Lot lhe ‘ ‘ Lo M
fefhdenft . W._ aias
Peak 2 L
1 | ;
! i
‘ ‘ |
5350 210 78, 9542, 5608. 5610 ‘ . 9 . .
Frequency (MHz) 1000 20, 00, 4600, 5600. 1000
Frequency (WHz)
Linit Over Read Ant CablePreasp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Resark Linit Over Read Ant Cable Preasp Aux APos Thos
freq Level Line Linit Level Factor Loss Factor Factor Resark

Mo s o bW dfm @3 B B o o Pttty visomas A
1 544536 53.28 74.00 -20.72 40.51 34.50 10.80 3173 @.0 101 285 PEAK MzdBuW/mdbuV/m B BV dB/m B B dB cn deg

2 S465.52 SLEB 6B.2B-16.37 3099 M53 1003 L7 0.8 10 285 PR 1 S670.00 101,68 -enev eeeee 88.49 34.60 10.30 3L71 0.00 101 285 PEAK
: Level {dBuVim) : Level {dBuVim)
T T 1
[T B — | L 1
‘ ‘ \ ‘ ; r‘ : [
1 ‘ ‘
L} ‘ } L} |
| | I J | | |
UL UHLZAVNLZCIVG) } J L UMANNG
m Tt ‘ o —
: : . - | | | : - i ot B s
Avg | | | 1 1 B ol ‘
1 — ‘ — 1 | |
L . L] |
544 5478, 5540, 5606, 5670 1000 0. 0, 4600, 5800, 7000
Frequency (MHz) Frequency (W)
Linit Over Read Ant Cable Preasp Aux APos TPos Linit Over Read Ant Cable Preasp Aux APos TPos
freq Level Line Linit Level Factor Loss Factor Factor Resark freq Level Line Linit Level Factor Loss Factor Factor Resark
MeBWadie B By Bn B B B a MebWadie B By Bn B B B a dy
1 545176 43.61 54.00 -10.39 30.83 34.50 10.61 31.73 0.00 101 285 AVERAGE 1 567000 93.55 -=-eev -eeee 80.35 34.60 10.30 3170 0.00 101 285 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C56 of C86
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Pol. Horizontal Fundamental
" Level (dBuVim)
‘ ‘
1
113, i
|
sl
" -
\u bl ML
iRl ¥l 1 1 ! :
M'\‘ B M) 1 l |
i ; I"WMUWMWW
Peak [ Blank
1
10 5689, 5708, 5721, 5745, 5765
Frequency (WH)
Linit Over Read Ant Cable Preasp Aux APos Tos
freq Level Line Linit Level Factor Loss Factor Factor Resark

1 5726.85 62.16 63.20 -6.04 49.00 34.65 10.35 31.84 6.0 101 285 PEAK

Sporton International Inc. (Kunshan) Page Number : C57 of C86
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Pol. Vertical Fundamental
1 Level {dBuVim) 1 Level (dBuVim)
- | | |
Lo ‘ 1 f f
a. i !f 75— ;
; i ‘
" - " ‘ ‘ | |
P VA0 MJMIQC . [ b
) — T T UL 0T et
i A ) HJ ‘ ‘ |-
Y A A b o i | LWWM
Peak 2 - WM i 1
. | |
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5350 414, 478, 5542, 5505, 5670 : 1
Frequency (MHz) 1000 20 00, 4600, 5600. 1000
Frequency (WHz)
Linit Over Read Ant CablePreasp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Resark Linit Over Read Ant Cable Preasp Aux APos Thos
- Freq Level Line Linit Level Factor Loss Factor Factor Resark
oW Bl B W e B B & o deg e N L
1 OSUSI8 53.98 7400 -0.00 4L32 M50 9.93 3LV 0.0 10 25 PEA Modb/ndbV/n 08 B dBfa B B B cm deg
1 SHRT2 SLE B0 IS .47 M54 10.04 372 0.0 18 250 PEM 1 567000 9949 -eeene woeeee 8.0 34.60 10.30 3171 0.00 100 252 PEA
1 Level (dBuVim) 1 Level (dBuVim)
| } | | ‘ | i \ |
oy — T o |
[T B ——T—1 8 T
‘ ‘ ‘ \ 3 i
| | \ | | ;
B, ‘ ; ‘ 81 ‘
| L | |
\ \ | | | ‘ || |
UALUHLZAVNZCING) \ } | o _UAUANLCAG |
[ | | [ | [ |
4, T 1 T t "1 488 ‘ T t t
: | i
Avg ‘ 1 |
3 1 | | | |
1 j ‘ 1 : : }
L NN | | NN
Ll 5478, 5542, 560, 5670 1000 20, 00, 4600, 5600. 1000
Frequency (MHa) Frequency (WHz)
Linit Over Read Ant Cable Preasp Aux APos TPos Linit Over Read Ant Cable Preasp Aux APos TPos
freq Level Line Linit Level Factor Loss Factor Factor Resark freq Level Line Linit Level Factor Loss Factor Factor Resark
Medndile @ BN Bh B B B a g Medwjadile @ BN Bh B B B a g
1 543704 43.40 54.00-10.60 30.65 34.50 9.9 3174 0.00 100 25 AVERAGE 1567000 9887 -eeene weeene 7.6 34.60 10.30 3171 0.00 100 25 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C58 of C86
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Pol. Vertical Fundamental

Level (dBuVim)

13 i ' f

a5

813

Peak | ; Blank

10 5689, 5708, 51, 5745, 5785
Frequency (WHz)

Linit Over Read Ant Cable Preasp Aux APos Tos
freq Level Line Linit Level Factor Loss Factor Factor Resark

1 5730.61 56.05 68.20 -12.15 42.89 34.66 10.35 31.85 6.00 108 252 PEAK

Sporton International Inc. (Kunshan) Page Number : C59 of C86
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Pol. Horizontal Vertical

. LevedBaVi) . Leve(dBVim)

Peak
Avg I
l'K i ! Cll |
||
| S N . . i
7000 9200, 11400. 13600. 16600, 18000 7000 9200, 11400. 13600, 16600, 16000
Frequency (W) Frequency (W)
Linit Over Read Ant Cable Preamp Aux APos Thos Linit Over Read Ant Cable Preasp Aux APos TPos
freq Level Line Limit Level Factor Loss Factor Factor Resark Freq Level Line Linit Level Factor Loss Factor Factor Resark
Ml die B B0 Bh B B B o g MedWnds B BN B B B B a dg
1 1134800 45.43 74.00 -28.57 53.66 38.16 14.80 6119 0.00 --- --- PEA 1 1134000 45.30 74.00 -28.70 53.53 38.16 14.80 6119 0.60 --- --- PEA
Sporton International Inc. (Kunshan) Page Number : C60 of C86
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